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Batch inspection quality certificate for seamless steel cylinders
UMALS cylinders type: _Wz11267-70-15A  A%3 4 Jfi Filling medium: _N;
7%\ E%5 Product drawing no:  LD-OP1.TY-J-02-01
JRHB45 K Bottom structure: MV O OMNERE OH R OXUE

& VF AJ1E4W S Manufacturing licence number: TS2210K24-2022
il i& F.47 Manufacturing company: Anhui Clean Energy Co., Ltd.
A =45 Batch No.: _HH029 3% 11 Manufacturing Date: 2021.04

Fe bR AEAC S Standard:  GB/T 5099.1-2017
RS ETM_ 001 BFE 202 2 AR M__200 H .,

£ Remark: At & # S A4 4 F 513 2 This batch cylinders don’t contain following
number: 001 C(/7%AMERRIREE) . 002 COKIEMERGIRS)

1 FEHARHIE Main technical data

AR ITAEES (MPa) i IKIERYE E /7 (MPa) 5
Nominal WP Hydrostatic TP '
NHIKER (L - [ERKE S (MPa) -
Nominal Volume Leakage TP
Fas W=prrs ) L
AHELE (mm 267 BATEEE (mm) 5.4
Nominal Diameter
2 FAEFE Main Material
F 7 Type PR, S Name 5. HkE Type
PEATEL Cylinder Material | 37Mn o444 seamless steel tube D267%6.0

3 WA EHE: ST Cylinder Material Chemical Composition

JCHR
C Si Mn Cr Mo S P S+P Ni Cu

Element
EHIRE% | 034~ | 0.10~ | 1.35~
SRR <0.30 | / | <0.010 | <0.020 | <0.025 | <0.30 <0.20
AQL 0.38 0.30 175
LhREE%

Actual 0.353 | 0.243 {1578 | 0.077 |-/ 0.004 | 0.013 0.017 | 0.027 | 0.043
Content
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4 J1%VEfE Mechanical Property

AL ¥R H7 3 Heat Treatment Method

P ‘K _Quenching + [6] /K Temper
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Inspection Tensile Strength Elongation I mpact value 8
Strength 180°
Item Rm (MPa) A (%) akv (J/ecm?)
Rea (MPa)
aigtrfEAQL | >760,<1030 >645 >14 w/h>28 | F5>35 st
S| -
856/862 771/780 14.8/15.2 80 83 Acceptance
Actual Results

5 JEERMRY

| Bottom Anatomy

EhaTL S RIEE. B KBS, TR R & R ER

6 KM 5 Bursting Test

%5 Serial No.: HH029002 SRR K 77 Bursting Pressure:
BETE 71 Shape of crevasse: ¥ 72y, L, BORARTT SR TR

A AT EE AR IS5 & GB/T 5099.1-2017 KRk [ 25k, %o
After inspection and tests, Products of this batch are according to the
requirements of GB/T 5099.1-2017 and acceptable.
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